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As a basis for a general report for the Valid until 08-07-2021
building and housing inspection

Sponsor

PTMC Date of order: 06-06-2016
Muntelbeekstraat 42 Date of sampling: 06-2016
3500 Hasselt Arrival of the samples: 13-06-2016
Belgium Date of test : 30-06-2016
Order

“Fire”-test (Building material class M1) according to NF P 92-512 (1986)

Material and Commercial name
PTMC Xmas Deco Film - PVC

Regulations concerning the test report
NF P92-512 (1986)

Result of the tests
The material has met the demands for non-readily ignitable building materials.
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The results of the tests apply only on the materials mentioned in this report

This report consists of 9 pages, including 3 annexes.

This document is the original version of this test report and is written in English.

This report may be used only literally and completely for publications. - For publications of certain texts, in which this report is
mentioned, our permission must be obtained in advance.

The authenticity of the electronic signatures is assured by Belgium Root CA.

Sur

FOUNDING MEMBER

WFRGENT NV is een spin-offbedrijf van de Universiteit Gent, voorheen Laboratorium voor Aanwending der Brandstoffen en Warmteoverdracht - Afdeling Brandveiligheid WFRGENT NV is a
spin-off company from the University of Ghent, previously the Laboratory for Heat Transfer and Fuel Technology - Division Fire Safety
WFRGENT SA est une compagnie spin-off de I’Université de Gand, autrefois le Laboratoire pour ’Emploi des Combustibles et la Transmission de la Chaleur - Division Sécurité Incendie



